SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Emission masks — In-band emissions

LTE Band 26 / 1.4MHz / QPSK

Lowest Channel / 1RB0

Highest Channel / 1RBmax

Spectr @ (| spectrum L
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23.00 dém Offset 11.20 dB Mode Sweep
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CF 814.7 MHz 5601 pts Span 6.0 MHz |||[ CF 823.3 MHz 5601 pts Span 6.0 MHz
Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_23.47 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz T Power 23.11 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  alimit
3.000 MHz | -737.500 kHz __100.000 kHz | 613.96089 MHz -15.87 dem 39.34 8 2.67 0B ~3.000 Mz |37 500 ke | 100.000 K | B21.98064 Mz .17 dom 795 dE ETRRTTS
737,500 kHz | -700.000kHz | 300.000Hz | 813.99732 MHz -37.85 dam -61.32 dB -17.85 de 737500 kHz | 700.000 kb | 300.000 Hz | B22 50830 MHz 911 dBm D221 dB 911 dp
700000kHz | 737.500 kHz [ 300.000Hz | 81540054 MHz -68.52 dém -91.09 dé -48.52 d@ 700000 kHz | 737.500 kHz | 300.000Hz | B24.01661 MHz -37.97 dBm 61,08 dB -17.97 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 816.05254 MHz -43.02 dBm -66.49 dB -30.02 dB 337 500 kHz 2000 Mz | 100,000 ks | o4 04125 M. e dBm 3545 e in
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CF 814.7 MHz

5601 pts Span 6.0 MHz

Spectrum Emission Mask
Tx Power 22.36 dBm

standard: None

Tx Bandwidth 1.400 MHz RBW 30.000 kHz

-70 dem:

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask
Tx Power 22.27 dBm

Standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel | ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.95554 MHz 21.18 dem 435408 .16 0B ~3.000 MHz | 737500 kHz | 100.000 iz | B22.55982 MHz 2251 dom 42,96 db 52108
737,500 kHz | -700.000kHz | 300.000Hz | B13.99625 MHz 45,38 dBm -67.74 dB -25.38 dB 937500 kHe | 700,000 kHe | 300,000 Hz | 82258518 MHz 4490 dBm 717 d8 2490 db
700.000 kHz 737.500 kHz | 300.000 Hz 81540452 MHz -46.99 dém -69.35 dé -26.09 d8 700,000 kHz 737.500 kHz | 300.000 Hz 824,00589 MHz -47.39 dBm 60,66 dB -27.39 dB
737,500 kHz 3.000 MHz |_100.000 kHz 81546803 MHz -23.06 dém -45.42 dB -10.06 dB 737.500 kHz 3.000 MHz | 100.000 kHz 824.04330 MHz 21.58 dBm 43,85 dB -8.58 dB
)i i )
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Channel / 1 RB0

Highest Channel / 1 RBmax

Spectrur mr)|| Spectrum 7
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23.00 dém Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.17 dBm T Bandwidth _1.400 MHz RBW 30.000 kHz Tx Power 22.61 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | Rangeup RBW Frequency | PowerAbs | PowerRel | aLimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | PowerRel |  alimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.96156 MHz -17.77 dem 35.53 e .77 0B ~3.000 MHZ 737 500 kiz | 100.000 iz | B22.56080 Mz 57951 dom 052 dF 49108
737,500 kHz | -700.000kHz | 300.000Hz | 813.99732 MHz -39.82 dBm -61.00 de -10.82 dB 737500 kHz | -700.000 kb | 300000 He | B22 50946 MHz 58,65 dBm 0145 dB 885 dB
700000kHz | 737.500 kHz [ 300.000Hz | 81540054 MHz -69.18 dém 9135 d8 -40.18 d@ 700000 kHz | 737.500 kHz | 300.000Hz | B24.01982 MHz -40.67 dBm 63.20 dB -20.67 dB
737.500 kHz 3.000 MHz | 100.000 kHz | 816.03473 MHz -30.82 dBm -52.99 de -17.82 de 737500 kHz 3.000 MHz | 100.000 kHz | 824 04446 MHz “18 48 dBm B 548 dB
.
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Ref Level 23.00 dBm
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Spectrum Emission Mask
Tx Power 21.50 dBm

standard: None
Tx Bandwidth 1.400 MHz

RBW 30.000 kHz

-70 dem:

CF 823.3 MHz

5601 pts

Span 6.0 MHz

Spectrum Emission Mask

Standard: None

Tx Power 21.68 dBm Tx Bandwidth 1.400 MHz RBW 30.000 kHz
__Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | alimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
3.000 MHz | -737.500 kHz _100.000 kHz | 613.95675 MHz 22,74 dBm F424 08 o748 ~3.000 MHz | 737500 kHz | 100.000 iz | B22.56089 MHZ 23,41 dbm 45,10 d6 04108
737,500 kHz | -700.000kHz | 300.000Hz | 813.99304 MHz -47.50 dBm -69.00 de -27.50 de 937500 kHe | 700,000 kHe | 300,000 Hz | 822 50411 MHz 4587 dBm 6555 db 2567 db
700.000 kHz 737.500 kHz | 300.000 Hz 81540696 MHz -44.33 dém -65.83 8 -24.33 o8 700,000 kHz 737.500 kHz | 300.000 Hz 824,00696 MHz -44.89 dBm 66,58 dB -24.89 dB
237500 kHz 3.000 Wbz |_100.000 kHz |_515.43504 MHz 2175 dBm =43.25 d& 2758 737,500 kHz 3.000 MHz | 100.000 kHz | 824.05196 MHz -23.66 dBm -45.34 d8 -10.66 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26 / 3MHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ur mr)|| Spectrum c%:
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23.00 dém Offset 11.20 dB Mode Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None

T Powsr_22.46 dbm Tx Bandwidth _3.000 MHz RBW 30.000 kHz Tx Power 22.40 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz

__Rangelow | Rangeup | RBW Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit

-5.000 MHz -1.538 MHz | 100.000kHz | 81395446 MHz -24.93 dBm -47.41 dB -11.93 db 5.000 MHz ~1.538 MHz | 100.000 kHz | B20.95604 MHz -25.21 dBm 7,61 08 “12.21 0B

=1.538 bz -LSOUMHz | J00.000Hz | 81359911 MHz =47.73 cm =70.22 db -27.73 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099911 MHz -47.61 dém 70.00d8 -27.61de

1,500 MHz 1539MHz | 300.000Hz | 617.00089 MHz 46,62 dBm -69.10 dé -26.62 dé 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00089 MHz -47.14 dBm -69.53 dB -27.14 dB

1,538 MHz 5.000 MHz | 100.000 kHz | 817.03839 MHz -23.85 dBm -46.33 dB -10.85 dB 1538 MHz 5300 Mz | 100,000 ks | o4 05525 M. e 47 dBim
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3MHz / 16QAM

Lowest Channel / Full RB

Highest Channel / Full RB

ur || Spectrum c%:
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23,00 dém  Offset 11.20 dB Mode Sweep
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_21.57 dBm T+ Bandwidth 3.000 MHz RBW 30.000 kHz Tx Power 21.44 dBm Tx Bandwidth 3.000 MHz RBW 30.000 kHz
__Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel | aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | PowerRel |  ALimit
-5.000 MHz 1538 MRz | 100.000 kHz | 613.95089 MHz 23,85 dBm -45.42 db -10.65 db 5,000 MHZ asE e 0,000 B Ga0.06 181 5 2=.17 dom 531 B 1217 08
=1.538 bz -LSOUMHz | J00.000Hz | 81359792 MHz =48.73 cm =70.30 db -28.73 di -1.538 MHz -1.500 MHz | 300.000Hz | 82099732 MHz -48.69 dém 70.12d8 -28.69 dB
1.500 MHz 1598 MHz | 300.000Hz |  817.00089 MHz ~40.57 d8m -68.14.d8 -26.57 d@ 1.500 MHz 1.538 MHz | 300,000 Hz | 824.00089 MHz -47.14 dBm -68.58 dB -27.14 dB
1.538 MHz 5.000 MHz | 100.000 kHz | 817.03839 MHz -24.26 dBm -45.83 dB -11.26 dB 1538 MHz 5300 Mz | 100,000 ki | o4 04375 M. P28 dBim
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26 / 5SMHz / QPSK

Lowest Channel / Full RB

Highest Channel / Full RB

ur || Spectrum c%:
Ref Level 23.00 dBm  Offset 11.20 d& Mode Sweep Ref Level 23.00 dém Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100,100
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Spectrum Emission Mask standard: None Spectrum Emission Mask Standard: None
Tx Power_22.52 dBm ¥ Bandwidth _5.000 MHz RBW 50.000 kHz Tx Power 22.64 dBm Tx Bandwidth 5.000 MHz RBW 50.000 kHz
_Rangelow | Range Up RBW Fraguency | Power Abs PowerRel |  ALimit Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  Alimit
~7.500 MHz 2538 MHz _100.000 kHz | 613.34508 MHz 27.82 dem 50.34 dB 1482 de ~7.500 MHZ 5 558 MG | 150.000 Wi | 1695545 Mz 2550 domn =055 dE BT
=2.538 4H2 -2.500MHz | 300.000Hz | B13.99866 MHz -51.16 dBm -73.68 db -31.16 dB 2.538 MHz -2.500 MHz | 300,000 Hz | B18.99866 MHz -51.26 dBm 73,90 d8 -31.26 dB
2.500 Mz 2538 MHz | 300.000Hz | 819.01205 MHz -49.10 dém -71.62 dé -20.10 d@ 2.500 MHz 2.538 MHz | 300.000Hz | B24.01205 MHz -49.86 dBm 72,50 dB -20.86 dB
2.538 MHz 7,500 MHz | 100.000 kHz | 819.03884 MHz 2560 dBm -48.21 dB -12.69 dB 5538 MHz 3500 Mz | 100,000 ks | o4 04956 M. 2767 b
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(%]

Ref Level 23.00 dBm  Offset 11.20 dB
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Mode Sweep

Spectrum
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standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask
Tx Power 21.63 dBm

RBW 50.000 kHz

Standard: None
Tx Bandwidth 5.000 MHz

Spectrum Emission Mask

Tx Power 21.50 dBm RBW 50.000 kHz

__Rangelow | Rangeup | REW. | Frequency | Powerabs PowerRel |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | PowerRel |  ALimit
-7.500 MHz -2.538 MHz | 100.000 kHz 813.96116 MHz -28.56 d8m -50.19 d& -15.56 dB -7.500 MHz -2.538 MHz | 100.000 kHz B16.95580 MHz -28.17 dbm 438,67 db -15.17 dB
-2.538 MH2 2500 MHz 1  300.000 Hz 813 98795 MH2 51.23 dém -72.86 dB -31.23d8 -2.538 MHz -2.500 MHz | 300,000 Hz 818,98795 MHz -51.59 dBm -73.09 db -31.59 dB
2.500 MHz 2.538 MHz | 300.000 Hz £19.02545 MHz -51.00 dém -72.63 dB -31.00 d& 2.500 MHz 2.538 MHz | 300,000 Hz 824.02545 MHz -52.12 dBm -73.62 dB -32.12 dB
2.538 MHz 7.500 MHz | 100.000 kHz 519.04420 MHz -27.12 dém -48.75 dB -14.12 dB 5'538 MHz 3°500 MHz | 100.000 kHz 84 07367 MHzZ 58 80 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 10MHz / QPSK

LTE Band 26 / 10MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / 27 RB0

@) (Specrum | )
Ref Level 23.00 dém Offset 11.20 d& Mode Sweep Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
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Spectrum Emission Mask Standard: None Spectrum Emission Mask Standard: None
Tx Power 21.75 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz Tx Power 21.60 dBm Tx Bandwidth 10.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-10.000 MHz -5.038 MHz | 100.000 kHz £13.96071 MHz -34.28 dBm -56.03 de -21.28 dB -10.000 MHz -5.038 MHz | 100.000 kHz £813.95714 MHz -30.01 dBm -51.61d8 -17.01 dB
-5.038 MHz -5.000 MHz | 300,000 Hz £13.99813 MHz -58.85 dBm -80.61 da -38,85 dB -5.038 MHz -5.000 MHz | 300,000 Hz 813,96812 MHz -54.27 dBm -75.87 d8 -34,27 dB
5.000 MHz 5.038 MHz | 300.000 Hz £24.00188 MHz -56.31 dBm -76.06 dB -36.31 dB 5.000 MHz 5.038 MHz | 300.000 Hz 824,00188 MHz -61.20 dBm -B2.80 dB -41.20 dB
5.038 MHz 10.000 MHz 100.000 kHz 824.06787 MHz -31.88 dBm 53.64 di -18.88 dB 5.038 MHz 10.000 MHz 100.000 kHz 824.10360 MHz -37.42 dBm 02 dB -24.42 dB
i
{ N J Ll L It J v

22:11:50

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Lowest Channel / Full RB

Lowest Channel / 27 RB00

[ spectru i
Ref Level 23.00 dém  Offset 11.20 dB Mode Sweep Ref Level 23.00 dBm  Offset 11.20 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
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CF 821.5 MHz 5601 pts Span 30.0 MHz CF 821.5 MHz 5601 pts Span 30.0 MHz
pectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
Tx Power 22.25 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz Tx Power 21.07 dBm Tx Bandwidth 15.000 MHz RBW 100.000 kHz
Range Low | Range Up | RBW Frequency | Power Abs Power Rel ALimit Range Low Range Up | RBW Frequency | PowerAbs | PowerRel | ALimit
-15.000 MHz -7.538 MHz | 100.000 kHz £13.54196 MHz -37.25 dBm -50.49 de 24,25 dB -15.000 MHz -7.538 MHz | 100.000 kHz £813.95446 MHz -31.67 dBm -52.74 d8 -18.67 dB
-7.538 MHz -7.500 MHz | 300.000 Hz £13.98125 MHz -61.80 dBm -84.05 dB. -41,80 dB -7.538 MHz -7.500 MHz | 300.000 Hz 813,99732 MHz -56.38 dBm -77.95 d& -36.88 dB
7.500 MHz 7.538 MHz | 300.000 Hz 629.00268 MHz -61.28 dBm -83.53 db 41,28 dB 7.500 MHz 7.538 MHz | 300.000 Hz 829.02546 MHz -71.91 dBm -92.56 db -51.91dB
7.538 MHz 15.000 MHz | 100.000 kHz £20.08304 MHz -35.89 dBm -50.13 dé 23,80 di 7538 MHz 15,000 MHz | 100.000 kHz 53038482 MHz -45.53 dBm -66.00 dB -32.83 dB
p— m—
L L J € v L J J L)
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ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

=S ) =
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgrwr
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Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 254.51580 MHz -56.20 dBm -43.20 dB 30.000 MHz 806.500 MHz 100.000 kHz 327.35665 MHz -56.20 dBm -43.20 dB
836,500 MHz 1.000 GHz 100.000 kHz 942.59933 MHz -55,50 dBm -42,50 dB 836,500 MHz 1,000 GHz 100.000 kHz 9B86.55885 MHz -55.48 dBm -42.48 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -44.37 dBm -31.37 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63759 GHz -44.59 dBm -31,59 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -40.20 dBm -27.20 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86477 GHz -40,35 dBm -27.35 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02824 GHz -41.96 dBm -28,96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03574 GHz -41,98 dBm -28.98 dB
— — — _—
L JL ) i L JL J L
21:

Highest Channel / QPSK

pec 1 D‘:_JD
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ‘L“mk Pabs
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-10 deRE—
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-20 dBém
-30 dém
-40 dBm
L L S
-50 dBém
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-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 753.96821 MHz -56.18 dBm -43.18 d8
836.500 MHz 1,000 GHz 100.000 kHz 964,98763 MHz -55.46 dem -42.46 dg
1.000 GHz 3.000 GHz 1.000 MHz 1.64609 GHz -44.37 dBm -31.37 dB
3.000 GHz 7.000 GHz 1.000 MHz 6,99225 GHz -40,26 dBm -27.26 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.02574 GHz -41.94 dBm -28.94 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 3MHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
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R : .
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Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 676.56570 MHz -56.34 dBm -43.34 dB 30.000 MHz 806.500 MHz 100.000 kHz 732.80990 MHz -56.14 dBm -43,14 dB
836,500 MHz 1.000 GHz 100.000 kHz 9B7.78448 MHz -55,31 dBm -42,31 dB 836,500 MHz 1,000 GHz 100.000 kHz 996.85420 MHz -55.40 dBm -42.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6285%9 GHz -44.19 dBm -31.19 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63609 GHz -44.39 dBm -31,39 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -40.28 dBm -27.28 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98275 GHz -40.46 dBm -27.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03374 GHz -41.81 dBm -28.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02174 GHz -41,90 dBm -28.90 di
_— —_—
)il [ )i ra

Highest Channel / QPSK

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
L I s ™ .
-50 dBém
p—
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 323.86262 MHz -56.32 dBm -43.32 dB
836.500 MHz 1,000 GHz 100.000 kHz 983 53561 MHz -55.70 dem -42.70 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.64259 GHz -44.23 dim -31.23 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.86627 GHz -40,53 dBm -27.53 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.03424 GHz -41.93 dBém -28.93 d&
i
JL

Date: 17.NOV.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 5SMHz

| spe ¥
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS PABS
R : .
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBr -20 dBm
-30 dBm -30 dBm
40 dBim — — 40 dBm : ——
-50 derr J -50 dBm =
" o
-70 dB -70 dBm
-80 dB -80 dBm
-90 dB -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 388.55073 MHz -56.35 dBm -43.35 dB 30.000 MHz 806.500 MHz 100.000 kHz 329.15219 MHz -56.24 dBm -43.24 dB
836,500 MHz 1.000 GHz 100.000 kHz 990.72601 MHz -55,58 dBm -42,58 dB 836,500 MHz 1,000 GHz 100.000 kHz 999.79573 MHz -55.65 dBm -42.65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -44.54 dBm -31.54 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63409 GHz -44.81 dBm -31.81dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99025 GHz -40.09 dBm -27.09 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99725 GHz -40,12 dBm -27.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02774 GHz -41.96 dBm -28,96 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05074 GHz -41,88 dBm -28.88 dB
— —_—
)i 2 )i w

Highest Channel / QPSK

Date: 17.NOV.

Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS ) INE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dém
-40 dBm
) M%w -~
-50 dBém J
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 732.47020 MHz -56.13 dBm -43.13 d8
836.500 MHz 1,000 GHz 100.000 kHz 999,63231 MHz -55.69 dém -42.69 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63909 GHz -44.39 dim -31.39 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -40.37 dBm -27.37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04974 GHz -41.99 dBm -28.99 d&
i
JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum

Ref Level 0.00 dBm Offset 11.20 dB Mode 4Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=1 k Pafs
ine $PURIOUS LINE ABS PAES
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 der
-30 dem
-40 dem
J B et TS
-50 dBém
ot
-70 dém
-80 de
-90 dBs
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 472.89277 MHz -56.22 dBm -43.22 dB
836,500 MHz 1,000 GHz 100.000 kHz 971,85120 MHz -55.49 dBm -42.45 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.62959 GHz -44.03 dBm -31.03 de
3.000 GHz 7.000 GHz 1.000 MHz 6.99675 GHz -40.34 dBm -27.34 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.02574 GHz -42,03 dBm -29.03 dB
T -
JL | A

LTE Band 26 / 15MHz

Middle Channel / QPSK

Ref Level 0.00 dém

Offset 11.20 de

Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit (L.mk PARS
ine URIOUS LINE_ABS PABS
-10 & i
| SPURIOUS_LINE_ABS_
-20 der
-30 dBém
-40 dBém
| MM\W -
-50 dBm 'L
ot
-70 dém
-80 dB
-90 des
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | pPowerabs | ALimit
30.000 MHz 806,500 MHz 100.000 kHz 221.66219 MHz -56.93 dém -43.99 dB
836,500 MHz 1.000 GHz 100.000 kHz 841,44340 MHz -47.50 dBm -34.50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63009 GHz -45.82 dBm -32.82 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99825 GHz -41.17 dBm -28.17 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.02274 GHz -42,70 dBm -25.70 dB
T v

JL

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssanranas. FCC RADIO TEST REPORT

Report No. : FG412509B

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0059
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0082
PASS
0 Normal Voltage 0.0012
20 Maximum Voltage 0.0035
20 Normal Voltage 0.0000
20 Battery End Point 0.0030
Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.
TEL : 886-3-327-3456 Page Number : A11-15 of 15

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 26_Part 90S_824MHz

Peak-to-Average Ratio

Mode

Mod.

LTE Band 26 / 15MHz

QPSK

RB Size

Full RB

16QAM Limit: 13dB

Middle CH

27 RB

5.33

Result

6.29 PASS

LTE Band 26 / 15MHz / QPSK

Middle Channel / Full RB

LTE Band 26 / 15MHz / 16QAM

Middle Channel / 27 RB0O

Spectr k2 Spectr -
Ref Level 30.00 cbm _ Offset 11,20 0B Ref Level 30,00 cBm _ Offset 11,20 ob
o att 0 db__AQT 2 ms @ RBW 20 MHz o att 0 db__AQT 2 ms @ RBW 20 MHz
(@153 view (@153 view
— S
a s a
0.0 0.0
1E- 1E- .
1 N
1E : 1E 1
; [
\ !
F 823.0 MHz Mean Pwr + 20.00 dB F 823.0 MHz Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 Complementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | crest | 0% | 19% |  oD.ve 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2185 dem 27,77 dbm 5.91 d8 2.43 0B +.43 0B 5.33 0B 57108 Trace 1 [ 20,94 dbm 27,94 dBm 5.99 d8 3.10 d8 5.19 d8 5.29 d8 5.87 08
| ——— - I e——
COCERRE N

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number 1 A12-1 of 8



SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FG412509B

26dB Bandwidth

Mode

LTE Band 26 : 26dB BW(MHz)

BW

1.4MHz

3MHz

S5MHz

10MHz

15MHz

20MHz

Mod.

QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM

QPSK

16QAM | QPSK

16QAM

QPSK | 16QAM

Middle CH

1.23 1.27

3.02

3.00

4.79

4.90 9.4

5 546 | 14.27

5.66 - -

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full

RB

3 Spectrum 7
Ref Level 30.00 Gbm  Offset 11,20 db @ RBW 30 kHz RefLevel 20.00 dBm  Offset 11,20 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
@ 1Pk Max [@ 10k Max
MiL1] 16.20 dBm| MiL1] 15.71 dBm|
2048 B 12384340 MHzZ 046 ” 123.89650 MHzZ
¥ ndB 26.00 dB Y ndB 26.00 dB
104 Pl LAY vl L) e " 1.233600000 MHz 104 Taandiihs RV A alinee MR A -, MAasd'anvry 1.269900000 MHz
B Qfactor | 667.9 b Q factor 648.8
o dem: ] . 0 dém 1 I
-10 dam — - -10 dam - -
\ \
20 dam - 20 dém
= - N - \
o S 7\ - e A i ot [ |
B L 5 dBm -
-40 dBm -40 dBm
=50 dom -50 dém
-60 dBm -60 dBm:
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML T 823.8434 MHz 16.20 dBm ndB down 1.2336 MHz ML 1 623.6965 MHz 15.71 dBm ndB down 1.2699 MHz
T1 1 823.3818 MHz -9.85 dBm nds 26.00 dB T1 1 £23.3734 MHz -10.17 dam nds 26.00 d&
T2 1 824.6154 MHz -3.95 dBm  factor 667.9 T2 1 824.6434 MHz -10.20 dém  factor 548.9
i J GHINNRND e I J a I e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

3 Spectrum 7
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.97 dBm| ™Il 16.67 dBm|
20 g8 w1 123.76620 MHZ 20 d8 1 125.02500 MHz
“ ~ s ES - 26.00 dB < — o~ . ndB X 26.00 dB
- 7 ~ s 2.021000000 MHz, o f el B [T e N 2.003000000 MHZ|
- 7 272.7 b 7 Q factor \ 274.7
/ \ I \
0 dBm - o 0 dam. ; L
f b J !
10 dBm - - -10 dBm - -
/ \
20 dgm = \,‘ "‘ 20 dBm - —
S B e RO -~ e YT ———
g oW e
-0 dém -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 823.7662 MHz 16.97 dBm ndB down 3.021 MHz ML 1 25,025 MHz 16.67 dém ndB down 3,003 MHz
T1 1 822.4835 MHz -8.98 d&m ndé 26.00 dB T1 1 B22.4955 MHz -9.19 dém ndé 26.00 d8
T2 1 825.5045 MHz -9.15 dBm  factor 272.7 T2 1 £25.4985 MHz -3.48 dBm  factor 274.7
) ] ]

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 A12-2 of 8




ssanranas. FCC RADIO TEST REPORT Report No. : FG412509B

LTE Band 26
Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM
Middle Channel / Full RB Middle Channel / Full RB

ctrum b trum ks
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30dE SWT 378 ps @ VBW 300kHz  Mede Auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.09 dBm)| 14.48 dBm
" ) 825.82000 MHz 624.57900 MHZ,
= nd Y 26.00 dB @ 26.00 dB
g o L Bt ol 4.785000000 MHz| 104 P 4.895000000 MHz
* ] Q factor \ 172.6) b \ 168.4
0 dém . 0 dem L
10 dBm - -10 dem: -+ e
), ; T
/
20 dem + A 20 dBm s \
e A 1 L p AN i A
an, . v . . 0 ", N J
-0 dBm -40 dam
50 dgm -50 dém
-6 dBm -60 dBm
1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825,828 MHz 15.09 dam nd8 down 4.785 MHz ML L 24.579 MHz 14,48 dam nd8 down 4,895 MHZ
T1 1 821.602 MHz -10.66 dBm nd8 26.00 dB T1 L 21562 MHz -11.60 dam nd8 26,00 d8
T2 1 826.388 MHz -10.95 dam Q factor 172.6 T2 1 B26.458 MHz -11.17 d8m Q factor 168.4
. s 4 ‘ L JL 4 ‘

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM
Middle Channel / Full RB Middle Channel /27 RBO

Spectrum |
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT  S6.5ps @ VBW 300kHz  Mode auto FFT I Att 30de  SWT  S6.5ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.11 dBm| ™Il 15.90 dBm|
822.2420 MHz . 7800 MHz
20 d8 20
|9 26.00 dB Y ndB 26.00 dB
g X 9.451000000 MHz 104 Pudtfi, st g Bu 5.455000000 MHz
- AT 87.0 b Q factor 151.0
0 dBm: 0 dém: f
10 dBm -10 dBm
20 dBm 4 20 dBm
L
-30 dBm = Ty —— -30 dBm i
Py nars WV W W e J
-40 dBm 40 dBm: Loy
i
50 dém -50 dBm el
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | tion Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 822.242 MHz 12.11 dBm ndB down 9.451 MHz ML £23.76 MHz 15.90 dBm ndB down 5,455 MHz
T1 1 819.285 MHz -13.51 dém ndé 26.00 dB T1 1 819.225 MHz 9.90 dBm ndé 26.00 d8
T2 1 826.735 MHz -13.54 dam  factor 7.0 T2 1 624,679 MHz -10.28 dém  factor 151.0
L L J - L L J [

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM
Middle Channel / Full RB Middle Channel /27 RBO

T trum |
Ref Level 30.00 dém  Offset 11,20 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
lo At 30de SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 750 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.61 dBm| ™Il 14.74 dBm|
18230 MHzZ 819.7440 MHz
20 20 d8
ndb 26.00 dB ndB 26.00 dB
04 P P e B A Y 14.266000000 MHz| 104 Bu 5.664000000 MHz
- i Q factor 57.5) b Q factor 144.7
0 dBm: I 0 dém:
10 dBm J - -10 dBm
!
20 dgm \‘ 20 dBm
a prnl s ~ s
7 - -30 dém e o
~40 dBm -40 B !
_’\a\" .
-50 dBm -50 dBm ot A, e
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
M. 1 820.823 MHz 15.61 dBm ndB down 14.286 MHz ML 1 B19.744 MHz 14.74 dBm ndB down 5,664 MHz
T1 1 816.957 MHz -10.90 dBm nds 26.00 d8 T1 1 816.897 MHzZ -11.93 dém nds 26.00 da
T2 1 831.223 MHz -10.60 dém  factor 57.5 T2 1 622.561 MHz -11.18 dém  factor 144.7
L L J - L L J

TEL : 886-3-327-3456 Page Number 1 A12-3 of 8
FAX : 886-3-328-4978
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Occupied Bandwidth

Mode

LTE Band 26 : 99%0BW(MHz)

BW
Mod.

1.4MHz

3MHz

S5MHz

10MHz

15MHz 20MHz

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK

16QAM | QPSK | 16QAM

Middle CH

1.09

1.10 2.72 272 | 449 4.51

9.01

4.88

13.40

4.89

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kdz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.15 dBm| ™Il 14,00 dBm|
. 124.15660 MHZ 124.39720 MHz
20 d8 20 d8 !
| ¥, Occ By 1.090909091 MHz | L 1.099300699 MHZ
B Rt Ma A B et et P
10d 104d .
0 dem v L 0 dam. 1 L
10 dBm ~ -10 dam: - -
\ \
2 \ 2 /
20 dBm — 20 dbm g S ~ o
- ~ o A - AT N A
0l = - <3t T,
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 824.1566 MHz 16.15 dBm ML 1 £624.3972 MHz 14.88 dBm
T1 1 823.45734 MHz 9.89 dBm oce Bw 1.090909091 MHz T1 1 823.45734 MHz 8.11 dBm oce Bw 1.099300699 MHZ
T2 1 824.54825 MHz 8.37 dém T2 1 52455664 MHz .08 dBm
JL ] GHINNRND e I e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de  SWT 1945 @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 17.72 dBm| ™Il 17.92 dBm|
_— 124.59950 MHzZ o 124.00000 MHz
= B 2.715284715 MHz « Occ B 2.715284715 MHz
i B PN B i 7 s o o S et P . |
10d - 10d -
/ \ / \
) / \ / L
0 dBm + T 0 dém ' '
/ \ / \
-10 dBm / N -10 dBm f
/ ! |
20 L A . / \
30 dBm - 230 dém
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 824.5385 MHz 17.72 dém ML 1 £24.0 MRz 17.32 dém
T1 1 822.63936 MHz 11.70 dém Occ Bw 2.715284715 MHz T1 1 22.64535 MHz 9.73 dBm oce Bw 2.715284715 MHZ
T2 1 825.35465 MHz 12.38 dBm T2 1 825.36064 MHz 10.15 dBm
|\ J 1) e I J I e

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FG412509B

LTE Band 26

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

ctrum |5 trum =
Ref Level 30.00 GBm  Offset 1120 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™l 15.50 dBm| ™Il 14.25 dBm|
" 823.80000 MHz ) 824.46000 MHz
= 4.485514486 MHz @ - 4.505494505 MHz
R P 2
0 § 10 ¢
/ \
0 dom 0 dem. ' y
/ \
10 dBm -10 dBm
f \ J
20 dBm £ \ 20 dBm -
oy VY f pred Rl SO AT PAS , A At W\ \
5 AT M R AT AV Tt bt e L SYAVN
gt fap L o SRV
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 823.8 MHz 15.50 dem ML 24,46 MHz 14.25 dBm
TL 1 821.75225 MHz 9.60 dBm Occ Bw 4.485514486 MHz T1 L 821.74226 MHz 9.94 dBm Occ Bw 4.505494505 MHz
T2 1 826.23776 MHz 11.24 dBm T2 1 826.24775 MHz 8.37 dam
L L J - L L J [
Spectrum |5 =
Ref Level 30.00 GBm  Offset 11,20 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 11,20 db @ RBW 100 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att SWT 5684 @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.19 dBm| ™l 15.57 dBm|
821.8620 MHz 22.5810 MHz,
= N - -Bw : £.010989011 MHz @ O 4.875124875 MHz
1 e A e = N b ok S [l
w0 0d Al flotart,
4
0 dom 0 dem. i
-10 dBm |‘ -10 dem: ~
/ /
20 dgm f " 20 dBm
. e
I . P Wy - [t I - L WY e
-30 deme Sy
_p e Vi,
a0 dem edhy dem -
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function tion Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 821.852 MHz 17.19 dém ML 1 622 561 MHz 15.57 dBm
T1 1 819.5045 MHz 10.95 dBm Occ Bw 9.010989011 MHz T1 L 5194845 MHz 9.95 dBm Occ Bw 4.875124675 MHZ
T2 1 828.5155 MHz 10.56 dBm T2 1 £24.3556 MHz 9.71 dbm
L L J L I [

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

ctrum |5 trum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 100 kHz
o Att 30d8 SWT  253us @ VBW  1MHz  Mode Auto FFT o Att SWT  75.5u: @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
LY 15.61 aBm LY 14.20 aBm
6.6470 MHzZ 0.7930 MHZ|
“ T1 NP 13.396603397 MHz] 2 occBw 4.885114885 MHz
104 N Y Al u\l‘ 104 g Al"LI
{ | |
0 dBm: f T 0 dam 1
\ ! \
10 dm - -10 dBm: -
i A
20 dBm — 20 dem
!
o ot o,
30 dB MRy . - -30 dém oy -
4 Y L Ty
-0 dBm a0 el }j
ud N A e
50 dgm -50 dBm i WRLTENIIES ST
-60 dam -60 dam
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 90.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result | Type | Ref | Tre | X-value ¥-value |__Function Function Result |
M T 826.847 MHz 15.61 dBm ML £20.793 MHz
T fy 817.3467 MHz 10.44 dam oce Bw 13.395603397 MHz T L 817.2268 MHz oce Bw 4,885114885 MHZ
T2 1 930.7433 MHz 9.91 dBm T2 1 £22.1119 MHz
TEL : 886-3-327-3456 Page Number 1 A12-5 of 8
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

e pectru w
Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.20 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
- t -10 deffi=—
1OUS_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
—— ~40 dBm
e T G " e ettt mermat e
L
-50 dBm
- e =
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 792.26986 MHz -56.15 dBm -43.15 dB 30.000 MHz 814.000 MHz 100.000 kHz 220.96556 MHz -56.20 dBm -43.20 dB
849,000 MHz 1.000 GHz 100.000 kHz 976.56897 MHz -55,55 dBm -42,55 dB 849,000 MHz 1,000 GHz 100.000 kHz 993.32159 MHz -55.40 dBm -42.40 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64709 GHz -44.44 dBm -31.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.64559 GHz -44.04 dBm -31.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -40.43 dBm -27.43 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99975 GHz -40.,25 dBm -27.25 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00625 GHz -41.72 dBm -28.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.01675 GHz -42,01 dBém -29.01 dB&
T bl
L L J - L L J e

LTE Band 26 / 5MHz
Middle Channel / QPSK

LTE Band 26 / 10MHz
Middle Channel / QPSK

(=)|(specrum )

Ref Level 0.00 dBm Offset 11.20 dB

SGL Count 100/100

Mode Auto Sweep Ref Level 0,00 dBm

SGL Count 100/100

Offset 11.20 dB Mode Auto Sweep

(@1 Avgrwr
Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE_ABS PABS -10 difig$PURIOUS LINE ABS
LINE_ABS_ B LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
] ' - | e S PSS m
-50 derr -50 dBm
P B
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 223.61140 MHz -56.01 dBm -43.01 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.79070 MHz -44.02 dBm -31.02 dB
849,000 MHz 1.000 GHz 100.000 kHz 987.88831 MHz -55.66 dBm -42,66 dB 849,000 MHz 1,000 GHz 100.000 kHz 99218966 MHz -55.67 dBm -42.67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64409 GHz -44.49 dBm -31.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63959 GHz -44.46 dBm -31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.85677 GHz -40.37 dBm -27.37 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -40,12 dBm -27.12 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02774 GHz -41.88 dBm -28.88 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.02474 GHz -41,91 dBm -28.91 dB
hid bl
L JL ) i L JL J L
TEL : 886-3-327-3456 Page Number 1 A12-6 of 8
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LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
-40 dem
- D it ¥ PN S
-50 dBr
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B810.69271 MHz -47.38 dBém -34.38 dB
849,000 MHz 1,000 GHz 100.000 kHz 908.75487 MHz -56.65 dBm -43,65 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -45.80 dBém -32.80 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.99775 GHz -41,37 dBm -28.37 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03474 GHz -42.83 dBm -29.63 dB
A
{ J J wa
TEL : 886-3-327-3456 Page Number 1 A12-7 of 8
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Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
40 Normal Voltage 0.0182
30 Normal Voltage 0.0104
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
PASS
0 Normal Voltage 0.0048
20 Maximum Voltage 0.0150
20 Normal Voltage 0.0000
20 Battery End Point 0.0024

Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0010
30 Normal Voltage 0.0044
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0091
PASS
0 Normal Voltage 0.0086
20 Maximum Voltage 0.0126
20 Normal Voltage 0.0000
20 Battery End Point 0.0035

Note: Normal Voltage = 3.85 V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456 Page Number : A12-8 of 8
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

LTE Band 66

Peak-to-Average Ratio

Mode

Mod.

QPSK

LTE Band 66 / 20MHz

RB Size

16QAM

Middle CH

Full RB

27 RB

Limit: 13dB

Result
PASS

5.10

6.12

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM
Middle Channel / Full RB

. = - o
Spectrum & Spectrum &
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 0 dB__AQT 2 ms ® RBW 20 MHz o att 0 dB__AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=Sl iy i
o = 5 o
G Rl
0.0 0.0 -
N s
1E4 - 1E4 -
1 \
| ‘
E- |L 1E W
\ I
A 1
\ |
I
F 1,745 GHz Mean Pwr + 20.00 dB F 1,745 GHz Mean Pyer + 20.00 dB
Complementary Cumulative Distribution Functio Samples: 130000 Complementary Cumulative Distribution Functio Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2133 dem 2717 dem 5.84 d8 2.49 0B .32 0B 5.10 08 .51 08 Trace 1 [ 19.60 dbm 26,42 dBm 5.73 d8 3.07 d8 5.10 d8 6.12 d8 6.61 08
—— ——
[T )

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG412509B

26dB Bandwidth

Mode

LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz

S5MHz

10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 1.28 1.30 2.99 3.02

4.96

4.99

9.67 544 | 1451 | 543 | 19.06 | 5.87

LT

E Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,90 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 3Pk Max
mili] 15.96 dBm| mili] 15.44 dBm|
2048 . 1.74482660 GHz 046 174466150 GHz
X nds 26.00 dB Y. ndB 26.00 dB
04 el Il ¥ L VA 1.278300000 MHz 104 A e e B e 1.300700000 MHZ
- Q factor \ 1364.9) - Q factor A 1341.3
0 dBm: ’ - 0 dém: !
/ \ N
-10 dBm -10 dam A
20 dam - ~ 20 dem ——— -
] T e g I )
a0 dém -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 17445266 GHz 15.95 dBm ndB down 1.27683 MHz ML 1 17446615 GHz 15.44 dBm ndB down 13007 MHz
T1 1 1.7443678 GHz -10.16 dBm nds 26.00 d8 T1 1 1.7443566 GHz -10.58 dém nds 26.00 da
T2 1 17456462 GHz -10.06 dém  factor 1384.9 T2 1 1.7456573 GHz -10.45 dam  factor 1341.3
i J GHINNRND e I J a I e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.85 dBm| ™Il 15.02 dBm|
20 g8 L 1.74549750 GHz 20 d8 1.74564140 GHz
< - . PRDR.T: - P 26.00 dB < ~ . ~ no 26.00 dB
- A T By MY 2.085000000 MHZ, o A Vaaiiads i s TN AEVANAN 2.015000000 MHZ|
- ] Q factor | 584.8 b 7 Q factor 1 579.0)
/ \ !
0 dam ; . 0 dam ] !
T \ J/ L
¥ R ; b
10 dBm f - -10 dBm ¥ :
{ ‘ / \
- )i \
20480 = : -20 dBm p—r— = =
-30 dBm -30 dém
-40 dBm -40 dem:
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function | Function Result Type | Ref | Tre | X-value ¥-value | __Function | Function Result
ML 1 17454975 GHz 16.85 dBm ndB down 2,985 MHz ML 1 17456414 GHz 15.82 dBm ndB down 3.015 MHz
T1 1 1.7435315 GHz -8.88 dBm nds 26.00 d8 T1 1 1.7434895 GHz -9.91 dém ndé 26.00 d8
Tz 1 17465165 GHz -3.41 dBm  factor 584.5 T2 1 1.7465045 GHz -10.36 dém  factor 579.0
) ] ]

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ctrum a trum ks
Ref Level 30.00 GBm  Offset 11,50 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 14.86 dbm)| MI[1] 14.39 dBm
" 1.74404100 GHz ) 1.74467000 GHz
= = 26.00 dB @ ndB 26.00 dB
g N R LA | 4.955000000 MHz| 104 . W 4.985000000 MHz
- T Q factor \ 352.0| - i Q factor 350.0)
0 dBm i \y‘ 0 dam.
T L&)
-10 dBm f ‘. -10 dBm: v ¥
fl 'f Y
20 dgm 7 20 dBm —
/ A - AV R e =
AL s ~ s s e Y
<5l i Y dem
~40 dm -40 dam
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 L1.744041 GHz 14.86 dBm ndB_down 4.955 MHz ML 1.74467 GHz 14,39 dBm ndB_down 4,985 MHz
TL 1 1742532 GHz -11,52 dém ndd 26.00 dB T1 L 1.742552 GHz -11.62 dém ndd 26.00 dB
T2 1 1.747488 GHz -11.08 d8m Q factor 352.0 T2 1 1.747537 GHz -11.63 d8m Q factor 350.0
. s 4 ‘ L JL 4 ‘
Spectrum |5 =
Ref Level 30.00 GBm  Offset 11,50 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 11.60 db = RBW 100 kHz
lo At 30de SWT  18.8ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 56,9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.43 dBm)| MI[1] 15.01 dBm
" w 1.7409640 GHz ) 1.7447800 GHz
= S nde 26.00 dB @ 7| ndB 26.00 dB
e s M R e 9.670000000 MHZ, 104 Adan St g fon Sy Bu 5.435000000 MHZ|
- ] Q factor 180.0 - H " Q factor 321.1
0 dom T 0 dam. 4
¥ { i
10 dBm ; -10 dBm: ¥ -
/ / \
20 dgm " 20 dem
et oy, it
-50 dem 3P ey
e
~40 dm -40 dam W
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | tion Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
M. 1 1740964 GHz 16.43 dBm ndB down 9.67 MHz ML 1.74478 Ghz 15.01 dBm ndB down 5,435 MHz
T1 1 1740185 GHz -8.51 dsm nds 26.00 dB T1 L 1.740185 GHz -10.69 dam nds 26.00 d&
T2 1 1749855 GHz -9.57 dBm  factor 160.0 T2 1 1745619 GHz -10.91 dém  factor 3211
. s 4 L JL 4 ‘

TEL : 886-3-327-3456 Page Number 1 A13-3 of 21
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LTE Band 66

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

ctrum |5 trum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 100 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode Auto FFT o Att SWT  75.5u: @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.86 dbm)| MI[1] 14.29 dBm
. 1.7459290 GHz 1.7421890 GHz
= 26.00 dB @ nd 26.00 dB
104 I 14.505000000 MHz| 10 4 s B 5.425000000 MHZ|
- il Q factor 1 120.4 - | Q factor 321.2
0 dém ] b 0 dam J
H Jt |
-10 dBm ¥ t -10 dBm: b
20 d8m f } Ty A 20 dBm !
AT SRRl e R e e Wl s o
<30 §ém -30 dBm e e
il A
MV i
a0 dem 40 dam
A il
50 dgm -50 dém R R
-6 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.745929 GHz 15.86 dsm nd8 down 14,505 MHz ML 1.742183 GHz 14,29 dBm nd8 down 5,425 MRz
T1 1 1737717 GHz -10.48 dbm nd8 26.00 dB T1 L 1738047 GHz -11.72 dBm nd8 26,00 d8
T2 1 1,752223 GHz -9.53 dBm Q factor 120.4 T2 1 1.743472 GHz -11.70 d8m Q factor 321.2
A o

dle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

a ks
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de SWT  Z7.Eps @ VBW  1MHz  Mode Auto FFT o Att SWT  04.8us @ VBW 300kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 59 dBm ™Il 13,90 dBm|
1.7413240 GHz 1.7400450 GHz
20 20
i 26.00 dB ndB 26.00 dB
104 A i prr fon 10.061000000 MHz 104 oM Bu 5.874000000 MHz
- jl 91.4 b Q factor 296.2
0 dBm: i 0 dém:
)
-10 dem - ¥ -10 dem —
] | ] ‘
20 dBm 7 20 dBm - .
] - i AT SR AV rer—— o %
B T P’ BATTN
~30 dbm -30 dém e
T .y
9/ Iy il
-40 dam -ap et CRREETAILE L
ol
50 dem 120 dem iloespinte ydian:
-60 dBm -60 dBm
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value ¥-value |__Function | tion Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result
M. 1 1741324 GHz 13.89 dém ndB down 19.081 MHz ML 1 1.740045 GHz 13.38 dém ndB down 5574 MHz
T1 1 1,73541 GHz -11.76 dém ndé 26.00 dB T1 1 1.73549 GHz -12.51 dém ndé 26.00 d8
T2 1 1754471 GHz -11.50 dém  factor 514 T2 1 1.741364 GHz -12.57 dém  factor 295.2
g e

TEL
FAX

886-3-327-3456
886-3-328-4978
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Report No. : FG412509B

Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)

BW

1.4MHz

3MHz

Mod.

S5MHz

10MHz

15MHz

20MHz

QPSK | 16QAM | QPSK | 16QAM

QPSK

16QAM

QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM

Middle CH 1.09 1.10

2.72 2.72

4.51 4.51

9.01 4.86

1349 | 489 | 1794 | 488

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém Offset 11.90 db & RBW 30 kHz RefLevel 20.00 dém  Offset 11.50 db & RBW 30 kHz
o Att 30de SWT  £3.2ps @ VBW 100kHz  Mode Auto FFT o Att 30de SWT  63.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.18 dBm| ™Il 14.96 dBm|
20 g8 . 1.74529650 GHz 20 d8 1.74469230 GHz
2 [ N 1.088111888 MHz 2 Bw 1.096503497 MHz
10d ¥ . : 104d i §
0 dBm 4 e 0 dam. 5
/ \ / B
¥, \ / \
-10 dBm Y -10 dem: 7 :
o 'l b .
20 dBm A = 20 dBm———— . #
SN, Y P ) e / N P
PN ¥ S VAV Y WA el
-30 dBin -30 dBm
-40 dBm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 2.8 MHz CF 1,745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value | ¥-value |__Function Function Result
ML 1 17452965 GHz 16.18 dBm ML 17446923 GHz 14.95 dBm
T1 1 1.74445734 GHz 8.64 dBm Occ Bw 1.088111888 MHz T1 1 1.74446014 GHz 7.90 dBm Occ Bw 1.096503497 MHz
T2 1 174554545 GHz 8.20 dBm T2 1 174555564 GHz 7.54 dBm
J ) GHININRD we 1) e

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum =
Ref Level 30.00 dém  Offset 11,90 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@ 1Pk Max @ 1Pk Max
™Il 16.59 dBm| ™Il 15.69 dBm|
2008 1.74418480 GHz 2048 . 1.74513190 GHz
= ¥ - o OcCBu 2.715284715 MHz ° Y, Oce B 2.721278721 MHz
A el e L A P S WP B AP
104 ¥ 104 3 A
] § J \
0 dém + 0 dém: - -
! | / |
-10 dBm { -10 dBm 1 Y
/ 4 1
20 dem——— v B e e 20 dem—— = - —
Enr - -30 dBm
-40 dBm -40 dBm
-50 dém -50 déim
-60 dBm -60 dBm
CF 1.745 GHz 1001 pts Span 6.0 MHz CF 1,745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 17441848 GHz 16.53 dBm ML 1 1.7451319 GHz 15.63 dBm
T1 1 1. 74364535 GHz 10.83 dBm oce Bw 2.715284715 MHz T1 1 1.74364535 GHz 10.98 dBm oce Bw 2.721278721 MHZ
T2 1 174636064 GHz 11.77 dBm T2 1 174636563 GHz 9.77 dBm
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SPORTON LAB.
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LTE Band 66

Middle Channel / 5SMHz / QPSK

Middle Channel / 5SMHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level

.00 dém  Offset 11,90 db & RBW 100 kHz

e (=]

RefLevel 20,00 dBm  Offset 11,50 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz Mode auto FFT o Att 30dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 1743801 GHz 16.00 dBm ML 1.743501 GHz 13.54 dsm
TL 1 17427522 GHz 9.48 dBm Occ Bw 4.505454505 MHz T1 L 1.7427522 GHz 9.38 dBm Occ Bw 4.505494505 MHz
T2 1 17472577 GHz 10.16 d8m T2 1 1.7472577 GHz 7.53 dam
L e J - L L J [
Spectrum |5 =
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Marker Marker
Type | Ref | Trc | X-value ¥-value | __Function tion Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
M. 1 1741444 GHz 16.17 dBm ML I 1.743062 GHz 14.45 dBm
T1 1 L.7404645 GHz 10.08 d8m Occ Bw 9.010989011 MHz T1 L 1.7405045 GHz 8.33 dam Occ Bw 4.855144B55 MHZ
T2 1 17494755 GHz 10.43 dBm T2 1 17453596 GHz 10.58 dBm
L e J L L J [
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Middle Channel / 15MHz /| QPSK

Middle Channel / 15MHz / 16QAM

Middle Channel / Full RB

Middle Channel / 27 RB0

i trum =
Ref Level 30.00 cbm  Offset 11,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,60 db e RBW 100 kHz
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SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
15.53 dBm)| MI[1] 14.14 dBm
1.7487460 GHZ| 1.7403550 GHz
20 d8 20 d8
13.486515487 MHz T Occ B 4.885114885 MHZ
o oa Ty AT
1 ] 1 V
\
0d8 0 d
| | |
-10 dBm 10 dBm - -
\ / \
20 dom Lt 20 dBm /
e YSSPN LY | (W o ST W & TR \
PAAY L v e A R i
30 dBm 30 dBm e Lty
i Vi, I,
-40 dBm 48 dam I
i f Pl
50 dgm 50 dem SAT TR . L)
-6 dBm 60 dam
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.748746 GHz 15.53 dam ML 1.740355 GHz 14,14 dBm
T1 1 17382567 GHz 10.97 dBm Oce Bw 13.486513487 MHz T1 L 1.7392268 GHz 7.77 dBm Oce Bw 4,985114685 MHz
T2 1 17517433 GHz 10.50 dam T2 1 17431119 GHz 7.92 darm
~ I 4 JL -
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Middle Channel / Full RB
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rum t'ﬁ" trum l"%’
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 100 kHz
lo At 30de SWT 37.8ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT  S4Eps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 14,39 dBm)
1. 1.7362890 GHz
20 d8 20 d8
Xh 17.942057942 MHz T Occ B 4.875124875 MHz
10 d e e, | W) P Y T N 10 d ‘l‘l J\M-‘ﬂ{'
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20 dBm L 20 dem 4
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CF 1.745 GHz 1001 pts Span 40.0 MHz CF 1,745 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function Function Result
ML 1 1749755 GHz 13.88 dBm ML 1 1.738268 GHz 14.39 dBm
T1 1 1.736009 GHz 9.88 dém Occ Bw 17.942057942 MHz T1 1 1.735969 GHz 7.70 dBm oce Bw 4.875124875 MHZ
T2 1 1753951 GHz 9.58 dbm T2 1 17408442 GHz 7.54 dém
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Conducted Band Edge

LTE Band 66 /

1.4MHz / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

o (]| Speamom ) =
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70898 GHz -25.11 dém -12.11 dé 1,778 GHz 1.780 GHz 100.000 kHz 1,77975 GHz 21.22 dbm -5.78 d&
1.709 GHz 1710 GHz 20.000 kkz 1.71000 GHz -20.91 dém -7.5Lde 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -17.75 dBm -4.75 d8
1,710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 20.61 dem -9.19 d& 1.781 CHz 1.700 GH2 1.000 MH2 1.78101 GHz 5556 dim Ti2.50 d
i ] il 1 '
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Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spectrum

Ref Level 3000 dém Offset 11.90 de
SGL Count 100/100

Mode Auto Sweep
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Limit Fheck PAES | SPURIGNIECHHEKABS PABS
¥ . . hASS Line _§PURIOUIS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dBm
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ode f \ 0 uamf‘ \
-10 dem ! L -10 dim
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40 derm. ) _a0 dBm ST
A,
. " L R o el L ) AR
SO -50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stﬂ 1.79 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70895 GHz -16.95 d&m -3.05 d& 1.778 GHz 1.780 GHz 100.000 kHz 1.77529 GHz 12.97 dBm -17.03 dB
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -24.92 dBm -11.52 dB 1.780 GHz 1.781 GHz 20.000 kHz 1.78001 GHz -23.45 dBm -10.45 dB
1.710 GHz 1.712 GHz 100,000 kHz 1,71035 GHz 12.67 dBm -17.13 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78104 GHz -16.11 dBm -3.11 dB
)i i )
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SPORTON LAB.
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LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB0O

Highest Band Edge / 1 RBmax
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Ref Level 30.00 dBm
SGL Count 100/100
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1.700 GHz 1.709 GHz 1.000 MHz 1.70897 GHz -25.80 dém -12.80 d& 1.778 GHz 1.780 Ghz 100.000 kHz 1.77974 GHz 20.06 dBm -9.94 db

1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -21.81 dém -8.81d8 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -21.62 dBm -8.62 db
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__Range Low Range Up REBW Freguency Pawer Abs ALi Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170900 GHz -18.68 dem -5.68 dB 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77920 GHz 12.10 dBm -17.90 d&
1.708 GHe 1.710 GHz 20.000 kHz 1.70898 GHz ~27.18 dém -l4.18d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -23.91 dBm -10.91 de
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LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

_] o
ectr o v
Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 dB Mode Auto Sweep
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__Range Low Range Up RBW Freguency Pawer Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 Gz 1.700 GHz 1.000 MHz 170886 GHz -17.2% dém -4.29 d& 1.777 Ghz 1.780 Ghz 100.000 kHz 1.77769 GHz 9.17 dem -20.83 dB
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz ~27.67 dbm -14.67 d8 1.780 GHz 1.781 GHz 30,000 kHz 1.78002 GHz -25.26 dBm -12.26 dB
1,710 GHz 1.713 GHz 100,000 kHz 1.71037 GHz 0,46 dem -20.54 d& 1.781 CHz 1700 GH2 1,000 Mz 78102 CHe 14 84 cbm 184 db
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Spectr

Ref Level 30.00 dBm
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Spectrum
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70800 GHz -16.62 dém -3.62 d8 1.777 GHz 1.780 Ghz 100.000 kHz 1.77923 GHz ©.49 dBm -21.51 dB
1.709 GHz 1.710 GHz 30.000 kiz 1.71000 GHz -28.51 dBm -15.51d8 1.780 GHz 1.781 GHz 30,000 kHz 178000 GHz -26.00 dBm -13.00 dB
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LTE Band 66 / 5SMHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Mode Auto Sweep
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__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 170891 GHz -19.58 dém -6.58 d& 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77780 GHz 7.71 dbm -22.20 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.71000 GHz -27.17 dém -14.17 8 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -25.98 dBm -12.98 dB
1,710 GHz 1.715 GHz 100,000 kHz 171083 GHz 7.24 dém -22.76 dB 1.781 CHz 1700 GH2 1.00D Mz 78118 CHe 16 44 dBm 3 44 dn
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Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs AL Rangelow | Range Up RBW | Freguency | _PowerAbs |  aLimit
1.700 GHz 1.700 GHz 1.000 MHz 170892 GHz -20.35 dém -7.35d8 1.775 Ghz 1.780 Ghz 100.000 kHz 1.77931 GHz 6.10 dBm -23.90 dB
1.709 GHz 1.710 GHz 50.000 kiz 1.70998 GHz -29.26 dém -16.28 8 1.780 GHz 1.781 GHz 50,000 kHz 178001 GHz -28.06 dBm -15.06 dB
1,710 GHz 1.715 GHz 100,000 kHz 171231 GHz 5,86 dem -24.14 dB 1.781 CHz 1700 GH2 1.00D Mz 178116 GHz 17.72 dBm 479 dn
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LTE Band 66 / 10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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__Range Low Range Up RBW Freguency Power Abs AL Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70887 GHz -23.78 dém -10.78 d8 1.770 GRz 1.780 Ghz 100.000 kHz 1.77742 GHz 411 dBm -25.89 dB
1.709 GHz 1.710 GHz 100,000 kHz 1.70995 GHz -30.94 dm -17.54 8 1.780 GHz 1.781 GHz 100,000 kHz 178003 GHz -27.47 dBm -14.47 dB
1,710 GHz 1.720 GHz 100,000 kHz 171312 GHz 3,92 dém -26.08 dB 1.781 CHz 1.700 GH2 1,000 Miz 170160 GHz 19.77 dBm 577 dn
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Highest Band Edge / 27 RBmax
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1.709 GHz 1.710 GHz 160.000 khz 1.70589 GHz -28.28 dbm -15.20 d& 1.780 GHz 1.781 GHz 100,000 kHz 1.78002 GHz -25.57 dBm -12.57 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71306 GHz 5.34 dim -24.66 dB 1.781 GHz 700 GHz 1,000 Mz 78102 CHe ~17.75 dbm 73 db,
!
)i i )

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-12 of 21




	FG412509B_R02_Part24.27_Google_FSE22 WWAN SKU_Appendix A13_Band66.pdf
	Peak-to-Average Ratio
	26dB Bandwidth
	Occupied Bandwidth
	Conducted Band Edge
	Conducted Spurious Emission




